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3ABOACKOWN CEPTUOUKAT KAYECTBA Ne
Darve

MILL'S QUALITY CERTIFICATE Ne

28.05.04

CBuUaeTensCTBO 0 NPUEMOYHBIX UCHbITAHUAX
Inspection certificate

EN 10204 3.1 8B

Nucr 1 w3 nucros 1
Sheet 1 of sheets 1

KowutpaxT Ne 2000-207/1ncT- 3aBoackon 3aka3 Ne 3147
026/0109-0y-997 B
Contract Ne Lot: 3 Manufacturer's production order Ne
3akaauuk: Kopnopauus 'MrayctpuanbHeii Cotos lonbacca ' (MCH)ans dpupmel” AYGEPKO CA”
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
) Konu4ecTso NUCTOB: 85
Barox Ne 56008246 KonuuecTtso navek: 15
RW-car N& — Konu4ecrso MecT: 15
HaumeHosaHue ToBapa: FopayekaTaHbih CTanbHO# NUCT Cranpapr:
¢ o6pe3HbiMK KpOMKamu
Description of goods: hot rolled steel plates with sheared Standard:
edges ASTM A6/A6M
: flatness 50% ASTM A6
Mapxa cranu ASTMA36 ASTM A36/A36M
Grade of steel
CocrostHve nocTaBku: ropRYeKaTaHHbiA
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbi, MM Konuvecrtso Konuuectso | Teopertudeckmni
noauy. nnaeok napTui Dimensions, mm " nucros nadex BeC,TH
“ TonwmHa npuHa Anvka wr/mecr Pack Theoretical
ltem Cast Ne Test No Thickness Width Length Quantity/pcs weight,m.t.
5 1496 4612 6.35 1829 6096 23 3 12.788
6 1481 4479 9.53 1829 6096 4 2 3.336
6 1496 4603 9.53 1829 6096 58 10 48.372
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Total: 85 15 64.496 !
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TrmMne LILLOL IPOU3BOACTBA. 3aBsopckon cepruchukar kayecrsa Ne 26107
X Steelmaking process open hearth furnaces, Mill's quality certificate Ne )
Homep | — Xumuyeckui cocras, % Chemical composition, %

C+.
fnasiu L c I Mn| si | s I P ’ Crl Ni | cu| A N V_IMo] i As | Nb | B |mns
CastNe | X 100 X1000 | X 100 X 1000 '

1481 16 88 27 31 12 8 4 6 25 8 <8 |[<20 5 7 <10| 2.1
1496 14 92 | 26 28| 12 6 3 4 5 8 <8 |<20 5 6 <10| 2.4
PE3YNbTATHI UCNbITAHUA TEST RESULTS
[_ Ucneitanue wa Pacraxenus u yaapHsii narub Tensile and impact test
Paimeps 1=()  |3neprun yaapa KU
obpa3ya Ot6op obpasua | Tem- Mpe- | Npe- | Orwoc, Cyxe- Impact energy
nepa-| pen aen Hue |2=(j/sm YaapHas ssaskocrs KCU Viruf
Ne D.m. of Specimen Typa yANU- 3 Impact strength
napTuu specimen ' TeKy- | npoy- | wenue 3=%) siz?:::'::::a‘:::;:m’mm“
UCnbI- | YecTH | HocTw Teeprocte
Tonwu-  |wmpw- Mecro, | Han- Nono-| ranui - Hardness
Ha Ha pasne|xerue Yield | Ten- Elon- Re- |4
Hue Test | point, sile gation duc-.
tion
test  thick-_fwidth,| Loca- | Direc-| ‘Posi- | tem. stre- Bend
Ne ness, | mm | tion tion | tion | pera- ngth of
mm ture | Reh | Rm, Lo=200 { area z
7/ Co | N/mm2|Nimm2 % % SHavenus Values
1] 2 T 3 [ Zn]
4479-1 9.53 346
4479-2 9.53 341
4603-1 9.53 306
4603-2 9.53 325
4612-1 6.35 +20 | 382
4612-2 6.35 +20 | 401
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